
 

 

 

Yingkou Green Smart Trade Zone Development 
Project 

 

 

 

 

 

 

 

 

 

Environment and Social Impact Assessment & 
Environment and Social Management Plan 

（Draft Final） 

 

 

 

 

 

 

 

 

 

 

 Prepared by the Project Management Office (PMO) of Yingkou Municipal Government to 
submit to the Asian Infrastructure Investment Bank (AIIB) 

 

May 2024



 

 

 

Revision Records 

 

No. Submission 
Time 

Drafted by Reviewed by Note 

01 September 1, 
2023 

Environment 
Part 
Ma Xingyu 
Zhu Shuying 
Dong Dong 
Social part 
Ou Xiaoou 
Dong Weiqun 
Tao Siji 

Shi Guoqing 
Yuan Jinwei  

First draft for 
AIIB review 

02 January 12, 
2024 

Environment 
Part 
Ma Xingyu 
[...]
and finally discharge it into the sewage treatment plant on the southwest side of the south 
expansion area for treatment. 

128. The total length of new sewage pipelines in the project is about 23.7 km (including 
reserved branch pipes), and the pipe diameter is DN400-DN1000. 

 

Source: FSR, 2024, January 

Figure 3-10 Plane layout of sewage pipeline 

129. Stormwater works. According to the terrain analysis and road vertical design, the 
Phase II south expansion area is divided between Planning No.6 Road and Qibao No.1 
Road, with 1# water catchment area on the west side and 2# water catchment area on the 
east side. The rainwater from roads in the 1# catchment area and plots passes through the 
DN600-DN2000 rainwater main pipes of Planning No.4 Road, Yantian Road, Planning 
No.5 Road, and Planning No.6 Road from north to south to Minxing North Street DN1500-
DN2000 rainwater pipes and 2500×2000 rainwater square culverts, and finally discharged 
into the 1# rainwater lifting pumping station, forcibly discharged to the Minxing River. 

130. The rainwater from the 2# catchment subdivision road and the plot passes through the 



Chapter 3 Project Description 

 
47 

DN600-DN2000 rainwater main pipe of Qibao No.1 Road, Qibao Middle Road, Longshan 
Road, and Jiachen Avenue from north to south to the DN1500-DN2000 rainwater pipe of 
Minxing North Street, and finally discharges into 2 #Rainwater lift pumping station, forcibly 
discharged to Minxing River. 

  

Source: FSR, 2024, January 

Figure 3-11 LEDZ Phase II South Expansion Area Catchment Sub-area and 
Stormwater Pipeline Network Arrangement Plan 

131. Rainwater pipelines reserve rainwater branch lines every 200m, and the diameter of 
reserved rainwater branch pipes is DN600. The subproject will build new rainwater pipes 
with a total length of about 29.5km (including reserved branch pipes) with a pipe diameter 
of DN600-DN200; and a rainwater square culvert of 1.4 km with a specification of 
H×B=2.0m×2.5m. 

132. Gas engineering. The gas source is directly connected to the existing De400 natural 
gas medium-pressure pipeline on Donghai Street. The designed transmission and 
distribution system adopts medium-voltage Class A. The user adopts the air supply method 
of a special pressure regulating box (cabinet). The pipe material is polyethylene pipe, and 
the pipe specification is De400-De160. It is arranged in a circular branch along the Planning 
No.6 Road, the Planning No.4 Road, Yantian Road and other roads. 

133. Communications. Newly build communication pipes are laid on the east and north of 
the road, and the whole line is laid under the sidewalk of the newly built road. 

134. Lighting. The street lighting adopts bilateral symmetrical layout, and the illumination 
standard meets the requirements of the national standards. With the power supply radius 
of 500~600m, a total of 12 street light box transformers are configured to supply power for 
road lighting. 2 PVC-Ø75 street lamp cable protection pipes and 1 seven-hole plum 
blossom pipe reserved for the smart communication system are laid along the whole road. 

135. Landscaping. The landscaping includes green land attached to the road and the belt-
shaped protective green land on both sides of the main road. According to the current 
conditions and combined with the upper requirements, the overall green structure is divided 
into three types: landscape road greening, main road greening and branch road greening. 
Through measures such as optimizing the landscape interface, shaping large-scale 
landscapes, and integrating the concept of sponge city, a water-saving green space with 
landscape layers will be established. 

136. Road Greening: mainly refers to Planning No.6 Road, which is the main road of the 
park and runs through the Phase I and Phase II of the Economic Development Zone. It is 
the greening corridor with the largest greening area and the most abundant landscape 
functions in the park. 

137. Trunk road greening: including Jiachen Avenue, Xinghe Street, Planning No.4 Road 



Chapter 3 Project Description 

 
48 

and Qibao Middle Road. The four roads are the main roads of the park, and the green belts 
on both sides form a belt-like green space with continuous landscape, which constitutes 
the main framework of road greening in the park. 

138. Branch road greening: Including Yantian Road, Planning No.5 Road and other 
branch road.  

3.4 Associated Facility Analysis 

3.4.1 Associated Facility Identification 

139. According to the AIIB "Environmental and Social Framework" (2022 revision), the 
definition of “facilities” on associated facilities refers to the project activities not included in 
the project legal agreement, but these activities are inherently related to the project 
construction content. The main definition principles are: (a) directly and substantially 
related to the project; (b) carried out, or planned to be carried out, contemporaneously with 
the Project; and (c) necessary for the Project to be viable and would not be carried out if 
the Project did not exist. 

140. The facilities related to the operation of this project include water supply plants and 
sewage treatment plants related to the water supply, reclaimed water, and sewage pipe 
network engineering of the project construction. According to the above definition principles, 
the associated facilities of this project are determined through the associated facility 
judgment matrix (Table 3-6) as follows: 

Table 3-6 Project-related facility identification matrix 

Facility 
Name 

Directly and 
Materially 
Related to the 
Project 

Contemporaneo
usly with or 
Planned for the 
Project 

Necessary for the 
Project to be 
Viable 

Remark 

Yingkou Free Trade Zone 

The Second 
Water 
Supply Plant 

Yes 
 

No Yes The water of Dry Pot 
Industrial Park is supplied 
by the Second Water 
Supply Plant, which is the 
existing water supply plant 
and identified as an 
existing facility. 

The Sixth 
Water 
Supply Plant 

Yes No Yes The Comprehensive 
Bonded Area is supplied 
by the sixth water supply 
plant, which is the existing 
water plant and identified 
as an existing facility 

The Third 
Wastewater 
Treatment 
Plant 

Yes No Yes The wastewater collected 
by the factories, 
warehouses and sewage 
pipe network constructed 
in this project is the 
existing facilities. 

LEDZ 

Waste water 
Treatment 
Plant of 
LEDZ 

Yes No Yes The project will build a 6.6 
km reclaimed water 
pipeline. The sewage 
treatment plant in the 
LEDZ is the reclaimed 
water source. The recent 
treatment scale is 20,000 
m3 per day, which is the 
existing facilities. 



Chapter 3 Project Description 

 
49 

Waste water 
Treatment 
Plant to be 
built in LEDZ 

Yes Yes Yes The plant will receive the 
waste water collected by 
the sewage pipe network 
of this project and identify 
it as an associated facility 

 

141. The current status of the southern expansion area of the Liaohe River Economic 
Development Zone lacks sewage treatment facilities. The proposed sewage treatment 
plant in the Liaohe River Development Zone will receive sewage collected by the proposed 
sewage pipeline network in the Liaohe River Economic Development Zone sub-project. 
Without this sewage treatment plant, the collected sewage cannot be effectively treated. 
The construction period is estimated to be from 2024 to 2026, synchronously implemented 
with this project. According to the three criteria for identifying related facilities, it is 
recognized as a related facility of this project. 

3.4.2 Due diligence of associated facilities 

142. According to the controlling detailed plans of Phase I and Phase II of the Yingkou 
Liaohe River Economic Development Zone, the predicted total sewage volume for Phase 
I and Phase II of the Yingkou Liaohe River Economic Development Zone is 49,700 cubic 
meters per day. However, there is currently no sewage treatment plant in the park to 
receive this sewage. It can only be pumped to the Yingkou East Sewage Treatment Plant 
in the north through pumping stations, resulting in overloaded operation of the Yingkou 
East Sewage Treatment Plant. Therefore, it is urgent to construct the sewage treatment 
plant in the Liaohe River Development Zone. 

143. The owner of the Liaohe River Development Zone Sewage Treatment Plant is Yingkou 
Liaohe River Urban Construction Investment Development Co., Ltd., which is also the 
implementing unit of this project. The Liaohe River Development Zone Sewage Treatment 
Plant mainly serves the Phase I and Phase II areas of the Yingkou Liaohe River Economic 
Development Zone. The Phase I area covers an area of approximately 8.5 square 
kilometers, and the Phase II area covers an area of approximately 6.5 square kilometers, 
with a total design capacity of 50,000 cubic meters per day, of which the recent scale is 
30,000 cubic meters per day. The Liaohe River Development Zone Sewage Treatment 
Plant completed feasibility approval in September 2023. The Administrative Approval 
Bureau of the Administrative Committee of the Yingkou Liaohe River Economic 
Development Zone approved the "Environmental Impact Assessment Report of the 
Yingkou Liaohe River Development Zone Sewage Treatment Project" (Yingliaokai 
Approval [2023] No. 20) in December 2023. 

144. According to the "Environmental Impact Assessment Report of the Yingkou Liaohe 
River Development Zone Sewage Treatment Project", the Liaohe River Development Zone 
Sewage Treatment Plant adopts the process flow of "coarse grid and inlet pumping station 
+ fine grid and aeration sedimentation tank + regulation and accident pool + multi-stage 
A2/O bio pool (MBBR) + high-efficiency sedimentation tank + filter cloth filter pool + 
ultrafiltration membrane (partial) + sodium hypochlorite disinfection". The treated effluent 
of the sewage treatment plant complies with the "Pollutant Discharge Standard for Urban 
Sewage Treatment Plants" (GB18918-2002) Grade A standard, "Water Quality for Urban 
Sewage Reuse Urban Miscellaneous Water" (GB/T18920-2020), and "Water Quality for 
Urban Sewage Reuse Industrial Water" (GB/T19923-2005), with the following main index 

requirements: CODcr ≤50 mg/L; BOD5 ≤10 mg/L; SS ≤10 mg/L; TN ≤15 mg/L; NH3-N 

≤5(8) mg/L; TP ≤0.5 mg/L. The treated effluent of 20,000 cubic meters per day is pumped 

out and sent to the external pipeline network for reuse, and another 10,000 cubic meters 
per day is discharged back to the Minxing River. 

145. The location of the Liaohe River Development Zone Sewage Treatment Plant is within 
Phase II of the Yingkou Liaohe River Economic Development Zone, enclosed by Ruliu 
Road, Xingda Street, Yantian Road, and Donghai Avenue, with a planned total land area 



Chapter 3 Project Description 

 
50 

of 60,263.2 square meters, and a recent area of 47,200 square meters. This plot belongs 
to the controlling detailed planning range of Phase II of the Yingkou Liaohe River Economic 
Development Zone, with land use nature as W1 (Class I logistics warehousing land). It 
needs to be transferred from state-owned land to drainage land, and has not yet obtained 
the state-owned land use right certificate. This plot is state-owned vacant land, with no 
buildings and no historical legacy issues, and does not involve house acquisition, 
compensation, or resettlement expenses. 

146. As a related facility of this project, the environmental management performance of the 
Liaohe River Development Zone Sewage Treatment Plant during the construction and 
operation period (first year) will be included in the environmental and social monitoring 
report of this project and reported to AIIB every six months.



Chapter 4 Alternatives 

 
51 

4 Alternatives 

4.1 No project alternative 

147. No project replacement means that the project will not be constructed. If the status 
quo is maintained, the factors restricting the development of Yingkou City still exist. The 
construction of Yingkou dry port hub and collaborative industrial park has achieved initial 
results. This project aims to further improve the dry port hub project and expand the space 
for industrial development. If the project is not constructed, Yingkou City will still face the 
following problems: 

- The function of logistics and trade is insufficient. The functions of the existing 
logistics modules are not yet perfect in the Yingkou FTZ, resulting in inconvenient 
logistics between ports and high logistics costs. For example, the existing railway 
line is not connected to the terminal distribution network of the FTZ, nor has the 
function of customs inspection, which limits the realization of the direct loading 
and unloading function, and the "last mile" problem of the linkage between the 
zone and the port waiting to be solved. In addition, the annual transportation 
volume of existing enterprises in the comprehensive bonded area is close to 3 
million tons, but they only rely on land transportation, resulting in high 
transportation costs. What's more serious is that the regional highways bear too 
much bulk cargo transportation problems, such as overloading up to 206% and 
using inferior fuel, which has caused great damage to the environment. Therefore, 
the improvement of the logistics trade function is not only related to the regional 
economy, but also involves the sustainable development of the regional 
ecological environment. 

- There is insufficient room for industrial development. Due to factors such as 
imperfect infrastructure and low level of intelligence, the LEDZ cannot meet the 
development needs of the clean energy industry in the park, especially in the face 
of the advancement of the clean energy high-end equipment manufacturing 
industry. In addition, there is basically no remaining contiguous land in the 
Yingkou FTZ, and the space for industrial development is limited. It is urgent to 
make up for the infrastructure shortcomings of the industrial development 
cooperation park. 

- Insufficient industrial supporting service facilities. With the development of 
Yingkou dry port hub and industrial park, supporting service facilities such as 
warehouses and factories have gradually become restrictive factors. Special 
industries such as grain warehousing and cold fresh logistics require more 
efficient and intelligent logistics facilities. The lack of standard green factory 
buildings also increases the initial cost of settled enterprises. 

148. In summary, the no-project plan has greatly restricted the logistics trade, industrial 
development space and industrial supporting service facilities of Yingkou Dry Port Hub 
Industrial Park, which may further restrict the overall economic development of Yingkou 
City and Liaoning Province. If the project is completed, it will promote regional trade and 
economic growth and increase the local employment rate, reflecting the importance of the 
project for people's livelihood and sustainable regional development. 

4.2 Comparison and Selection of Technical Solutions 

4.2.1  Comparison and Selection of Road Engineering Design 
Schemes for Municipal Engineering Projects 

149. Cross-sectional Design Scheme. Based on the traditional cross-section design, this 
project adopts permeable pavement and adds sunken green spaces on both sides or in 
the center of the road. The road safety of this design is good, and the permeable pavement 



Chapter 4 Alternatives 

 
52 

and sunken green space can increase the absorption and filtration of rainwater, thereby 
improving the effect of the sponge city and climate resilience. 

150. Pavement Structure Design Scheme.  

Option 1: Asphalt Concrete Pavement 

151. The advantages of asphalt concrete pavement are low noise, small vibration and no 
reflection, which provide superior driving comfort and safety for automobiles. In addition, 
the construction of asphalt concrete pavement is highly mechanized, which can realize 
scientific management and precise control in material selection and proportioning, 
mechanical operation and quality inspection, to ensure that the construction quality meets 